United Statas “ifluent Guicalinas Division EPA 440/1.82/202
Lavirpnmental Protection \WH.552 July 1382
Fgancy Washinatan OC 20460

Watar and Waste Managament

PA Fate of Priority Pollutants
in Publicly Owned Treatment

\Works

30 Day Study




EPA 440/1-82/302

Fate of Priority Toxic
Pollutants in

Publicly Owned
Treatment Works

30-Day Study

prepared by
E.C. Jordan Co.

562 Congress Street
Portiand, Maine 04112

prepared for

U.S. Environmental Protection Agency
Effluent Guidelines Division

EPA Project Officer
Robert M. Southworth, P.E.

August 1982



DISCLAIMER

This report has been reviewed by the Effluent Guidelines Division, U.S. Envi-
ronmental Protection Agency, and approved for publication. Approval does not
[...]
Table 2 lists the standard industrial classification (SIC) codes for the indus-

! Information provided by MBWWIP personnel.



TABLE 1. PRIMARY INDUSTRIAL CATEGORIES IDENTIFIED FOR REGULATORY REVIEW BY EPA+

Adhesives and Sealants

Aluminum Forming

Auto and Other Laundries *

Battery Manufacturing

Coal Mining

Coil Coating

Copper Forming *

Electrical and Electronic Components *
Explosives Manufacturing

Foundries * -

Gum and Wood Chemicals

Ink Formulating

Inorganic Chemicals Manufacturing *
Iron and Steel Manufacturing *
Leather Tanning and Finishing *

Metal Fin:i.shing*1

Nonferrous Metals Manufacturing *
Nonferrous Metal Forming¥*

Ore Mining and Dressing

Organic/Plastics*2

Paint Formulation *

Paving and Roofing Materials
Pesticides

Petroleum Refining * ,
Pharmaceutical Manufacturing®
Photographic Equipment and Supplies
Plastics Processing

Plastics Molding and Forming
Porcelain Enameling *

Printing and Publishing *

Pulp, Paper, and Paperboard+
Rubber Manufacturing®
Shipbuilding

Soap and Detergent Manufacturing *
Steam Electric Power Plants
Textile Mills ¥

Timber Products Processing *

* +

e

As of August 7, 1981

Industries in this category discharge to the MBWWTP

The Electroplating and the Mechanical Products Categories have been
combined under the Metal Finishing Category.

The Organic Chemicals and the Plastics and Synthetics Categories have
been combined under the Organic/Plastics Category.



TABLE 2. SIC CODES FOR INDUSTRIAL DISCHARGERS TO THE MBWWTP

SIC CODE* SIC DESCRIPTION
2013(1) Sausages & other prepared meat products
2016(2) Poultry dressing plants
2026(3) Fluid milk
2037(1) Frozen fruits, fruit juices and vegetables
2041(2) Flour and other grain mill products
2051(3) Bread and other bakery products, except cookies and crackers
2052(3) Cookies and crackers
2086 (2) Bottled and canned soft drinks and carbonated waters
2087(1) Flavoring extracts and flavoring syrups, not elsewhere classified
2251(1) Women's full-length and knee-length hosiery
2252(4) Hosiery, except women's full-length and knee-length hosiery
2253(1) Knit outerwear mills
2254(1) Knit underwear mills
2258(1) Warp knit fabric mills
2261(2) Finishers of broad woven fabrics of cotton
2262(3) Finishers of broad woven fabrics of man-made fiber and silk
2269(2) Finishers of textiles, not elsewhere classified
2272(2) Tufted carpets and rugs
2281(3) Yarn spinning mills: cotton, man-made fibers and silk
2491(1) Wood preserving
2611(1) Pulp mills
2631(2) Paperboard mills
2653(2) Corrugated and solid fiber boxes
2751(1) Commercial printing, letterpress and screen
2752(5) Commercial printing, lithographic
2813(1) Industrial gases 7
2819(1) Industrial inorganic chemicals, not elsewhere classified
2822(2) Synthetic rubber (vulcanizable elastomers)
2833(3) Medicinal chemicals and botonical products
2834(2) Pharmaceutical preparations
2841(1) Soap and other detergents, except specialty cleaners
2843(1) Surface active agents, finishing agents, sulfonated oils
2851(1) Paints, varnishes, lacquers, enamels, and allied products and
assistants
2865(1) Cyclic (coal tar) crudes, and cyclic
intermediates, dyes, and organic pigments (lakes and toners)
2869(3) Industrial organic chemicals, not elsewhere classified
2952(1) Asphalt felts and coatings
3069(1) Fabricated rubber products, not elsewhere classified

* Number in parentheses indicates the number of dischargers that have this
SIC code as their primary activity.

10



TABLE 2 {cont.)

SIC CODE* SIC DESCRIPTION

3111(1) Leather tanning and finishing

3199(1) Leather goods, not elsewhere classified

3221(2) Glass containers

3264(4) Porcelain electrical supplies

3312(1) Blast furnaces (including coke ovens), steel works and rolling
mills

3321(8) Gray iron foundries

3429(1) Hardware, not elsewhere classified

3433(1) Heating equipment, except electrical and warm air furnaces

3443(13) Fabricated plate works (boiler shops)

3462(1) Iron and steel forgings

3469(1) Metal stampings, not elsewhere classified

3471(6) Electroplating, plating, polishing, anodizing and coloring

3494(1) Valves and pipe fitting, except plumbers brass goods

3496(1) Miscellaneous fabricated wire products

3523(4) Farm machinery and equipment

3531(1) Construction machinery and equipment

3552(1) Textile machinery

3581(2) Automatic merchandising machines

3631(1) Household cooking equipment

3634(1) Electric housewares and fans

3639(1) Household appliances, not elsewhere classified

3662(1) Radios and television transmitting, signaling, and detection
equipment

3713(1) Trucks and bus bodies

3911(1) Jewelry, precious metal

3949(3) Sporting and athletic goods, not elsewhere classified

4011(2) Railroads, line-haul operating

4013(1) Switching and terminal establishments

4231(1) Terminal and joint terminal maintenance facilities for motor
freight transportation

4941(1) Water supply

4961(1) Steam supply

5082(1) Construction and mining machinery and equipment

5085(1) Industrial supplies

5144(1) Poultry and poultry products

5161(2) Chemicals and allied products

7211(1) Power laundries, family and commercial

7213(5) Linen supply

7214(1) Diaper service

7218(1) Industrial launderers

* Number in parentheses indicates the number of dischargers that have this SIC
code as their primary activity.

11



TABLE 2 (cont.)

SIC CODE* SIC DESCRIPTION

7391(1) Research and development laboratories

7395(7) Photofinishing laboratories

7513(1) Truck rental and leasing, without drivers

7538(1) General automotive repair shops

7542(9) Car washes

7694(1) Armature rewinding shops :

7699(1) Repair shops and related services, not elsewhere classified

* Number in parentheses indicates the number of dischargers that
have this SIC code as their primary activity.

12



trial dischargers to the MBWWTP. Seasonal variations in the flow and organic
loadings for this plant are not significant.

The MBWWTP is served by a collection system that was substantially com-
plete by 1930. Approximately seven percent of the system consists of combined
sewers, with the oldest dating back to the turn of the century. Many of these
original conduits have been replaced or rehabilitated. The original larger
conduits were egg-shaped brick sewers; smaller ones were made of clay pipe with
mortar joints. Beginning in 1969, many of the brick sewers were lined with
pneumatically applied concrete to revitalize and seal the deteriorating lines
and reduce extraneous water that entered the system as infiltration.

Until the interceptor system and pumping stations went into operation in
1959, all sewage was discharged directly (without treatment) to the Tennessee
River and South Chicamauga Creek. In 1962, the primary plant (grit chamber,
primary settling tanks, anaerocbic digesters, filter building) went on line. In
1972, the secondary treatment portion of the existing system began operation.

Wastewater flowing into the treatment plant is initially screened (bar
screens), pumped to a grit chamber, and passed through a comminutor. Primary
sedimentation, diffused aeration, secondary clarification, and chlorination
follow. Wastewater is then discharged to the Tennessee River. Because of
excessive inflow during wet weather conditions (attributable in part to the
remaining combined sewers), a bypass around the treatment plant can be utilized
if flows are in excess of peak design flow. The plant has magnetic influent
and waste activated sludge flow meters and a Venturi effluent flow meter.

Primary sludge is anaerobically digested, vacuum filtered, and trucked to
an approved landfill. When the plant was upgraded in 1971, a wet-air oxidation
unit was constructed to treat the secondary waste activated sludge, but it is
not currently operating. The waste activated sludge is presently discharged
directly to the Tennessee River under an interim National Pollutant Discharge
Elimination System (NPDES) permit. Digester decant, vacuum filter filtrate,
and a scum return line are recirculated to the plant directly upstream of the
bar screens. Figure 1 presents a flow schematic of the current treatment
process; Table 3 lists the treatment processes' design specifications.

The MBWWTP authority recently initiated an $83 million facility expansion,
scheduled for completion in January 1984. As part of this expansion, the
existing aeration tanks will be converted to a pure oxygen system; the primary
and secondary sedimentation capacity will be increased; and sludge treatment
processes will be upgraded.

The pretreatment program in Chattanooga has evolved over the years begin-
ning in January 1977. At that time, the City Commission adopted an ordinance
that established pretreatment standards for 32 different pollutants. These
standards were based on effluent limitations for direct dischargers as imposed
by the State of Tennessee under its own permit system.

The MBWWTP staff later evaluated the standards with respect to the require-

ments of Section 307 of the Clean Water Act which prohibit the discharge of
pollutants that are incompatible with POTWs. As a result of this evaluation,

13



71

®

{FILTRATE) 7 —-I

VACUUM :
FILTER % SLUDGE TO LANDFILL

(DECANT)

(SCUM RETURN)

' EFFLUENT
. ‘ RIVER
R £ il GRIT PRIMARY AERATION seconpary] JcHLORINE
® SCREENS PUMPS | *lcCHAMBER —-lcoumuuron CLARIFIER[ @ "]  PASIN CLARIFIER[—CONTACT | 53—
¥ ®
(RAS)
l(was)

(BYPASS)

@ SAMPLE LOCATION

FIGURE 1. FLOW SCHEMATIC OF THE MOCCASIN BEND WASTEWATER TREATMENT PLANT



TABLE 3. TREATMENT PROCESS SPECIFICATIONS

1. Bar Screens

Mechanically cleaned
Bar screen opening: one inch

II. Raw Waste Pumping Station

3 pumps, each rated at 40 mgd
Average design flow: 40 mgd
Peak flow: 120 mgd

III. Grit Removal

Detritor unit (or constant level sedimentation tank) rated at 60 mgd
Aerated grit chamber rated at 90 mgd (not currently operational)
Grit chamber dimensions: 36-feet x 24-feet x 13.5-feet deep

IV. Comminutors

5 comminutors, each rated at 20 mgd
Solids size: 3/8 inch maximum

V. Primary Settling Tanks

4 primary settling tanks

Average design surface settling rate: 1,600 gpd/sf

Average design detention time: 1 hour (total)

Average design BOD5 removal: 10 percent

Average design TSS removal: 60 percent

Average design suspended solids removal: 60,000 pounds/day (total)
Settling tank dimensions, (each): 131-feet x 50-feet x 9-feet deep
Total volume: 235,800 cf

VI. Aeration Basin

4 aeration tanks with 4 passes each

MLSS = 2,500 mg/%

6 blowers, each rated at 500 HP, 12,800 cfm

5 blowers continuously operating, 1 standby

Average detention time: 5 hours (total)

3 variable speed return sludge pumps, each 1,825 to 3,650 gpm

Aeration tank dimensions (each tank): 120-feet x 237-feet x 15-feet deep

15



TABLE 3 (cont.)

VII.

Secondary Clarifiers

8 secondary settling tanks

Average design surface settling rate = 750 gpd/sf

Detention time = 2.5 hours (total)

Settling tank dimensions (each): 175-feet x 40-feet x 10.5-feet deep
Total volume: 588,000 cf

VIII. Disinfection

IX.

2 chlorine contact tanks, each with 3 passes
Average detention time = 29 minutes (total) at 42 mgd
Contact tank dimensions (each): 140-feet x 35-feet x 1l1.5-feet deep

-Anaerobic Digester

X.

6 tanks - 3 primary digesters/3 secondary digesters

Average detention time = 30 days (total)

Methane gas production = 15 cf/1b of volatile matter = 300,000 cf/day
Digester dimensions: 65 feet in diameter x 20 feet deep

Sludge Dewatering

4 vacuum filters

Design capacity = 3.5 1b/sf/hour

Quantity of sludge produced: 408 dry tons/year (total)
Approximately 220 lb/day of polymer is used

Filter dimensions (each): 8-feet diameter x 10-feet long

16



two important criteria were developed: critical protection concentrations for a
particular pollutant entering the treatment plant and the concentration of a
pollutant discharged to the sewerage system.

By comparing the influent concentration to the critical protection crite-
ria mentioned above, the MBWWTP staff is able to routinely identify if any
pollutants are close to impacting the treatment process. The MBWWTP industrial
pretreatment 'staff monitors industrial discharges annually and requires periodic
self monitoring reports which vary from weekly to annually depending on the
discharger. A current inventory of the industrial dischargers and the charac-
teristics of their waste stream are maintained by means of a computer program.
The monitoring program, in conjunction with the established computer pollutant
mass inventory, provides the MBWWIP staff with a current mass balance for the
collection system. Once a pollutant is determined to be approaching the
critical influent concentration at the treatment plant, the staff evaluates
the sources of the pollutant and initiates controls for the discharge of the
pollutant to the collection system. '

The City imposed two requirements when the pretreatment standard was
established in 1977. The first requirement was to regulate all pollutants, by
January 1, 1981, that exceed the critical influent concentrations. Table 4
summarizes the current maximum allowable pollutant concentration in the influ-
ent. Under the second requirement, industrial dischargers were to meet the EPA
and State approved limitations listed in Table 5 by January 1, 1983. 1In
addition to these limitations, the discharge of the following pollutants to the
sewerage system was prohibited:

(1) Pollutants that create a fire or explosion hazard in the POTW;

(2) Pollutants that cause corrosive structural damage to the POTW, but in
no case discharges with a pH lower tham 5.0 or higher than 10.5;

(3) Solid or viscous pollutants in amounts that cause obstruction to the
flow of the sewers, or other interference with the operation of or
that cause injury to the POTW, including waxy or other materials that
tend to coat and close a sewer line or other appurtenances thereto;

(4) Any pollutant, including oxygen demanding pollutants (e.g., BODS),
released in a discharge of such volume or strength as to cause
interference in the POTIW;

(5) Heat in amounts that inhibit biological activity in the POTW result~
ing in interference, but in no case heat in such quantities that the
temperature at the treatment works influent exceeds 40° Centigrade
(104° Fahrenheit). Unless a higher temperature is allowed in the
user's wastewater discharge permit, no user shall discharge into any
sewer line or other appurtenane of the POTW wastewater with a tempera-
ture exceeding 65.5° Centigrade (150° Fahrenheit).

17



TABLE 4. MAXIMUM ALLOWABLE INFLUENT CONCENTRATIONS FOR MBWWTP+
Criteria to Protect the Treatment Plant Influent:

The Superintendeit shall monitor the treatment works influent for each
parameter in the following table. The -Industrial Users shall be subject to the
reporting and monitoring requirements set forth in Section 32-48 and Section
32-49 as to these parameters. In the event that the influent at the treatment
works reaches or exceeds the levels established by said table, the Superinten-
dent shall initiate technical studies to determine the cause of the influent
violation, and shall recommend to the Board such remedial measures as are
necessary, including but not limited to recommending the establishment of new
or revised pretreatment levels for these parameters. The Superintendent shall
also recommend changes to any of these critera in the event the POTW effluent
standards are changed or in the event that there are changes in any appliable
law or regulation affecting same or in the event changes are needed for more
effective operation of the POTW.

Maximum
‘Conceritration Maximum
mg/1(24 Hour Flow- Instantaneous
Proportional Concentration
Parameter Composite Sample) mg/1(Grab Sample)
Antimony (Sb) 1.0 2.0
Arsenic (As) 0.05 0.1
Cadmium (Cd) 0.01 0.02
Chromium-

total (Cr 1.7 3.4
Chromium-

Hexavalent (Cr+6) 0.5 1.0
Copper (Cu) 0.40 0.8
Cyanide (CN) 0.05 0.1
Iron (Fe) 10.0 20.0
Lead (Pb) 0.10 0.2
Manganese (Mn) 0.50 1.0
Mercury (Hg) 0.05 0.1
Nickel (Ni) 0.75 1.5
Phenols 1.00 2.0
Selenium (Se) 0.01 0.02
Silver (Ag) 0.05 0.1